
153-789 서울시 금천구 가산디지털1로 196 에이스테크노타워 10차 1110호

• TEL: 02-2691-3386   • FAX: 02-2607-3394

1110-Ho, Ace Techno Tower 10-Cha, 196 Gasan Digital 1-Ro, Guemcheon-Gu, Seoul, Korea.
• TEL: +82-2-2691-3386   • FAX: +82-2-2607-3394

• E-mail: kored@ekored.com
• Website: www.ekored.com

WATER  TREATMENT
MEMBRANE   APPLICATION
[...]
• 수리학적 시물레이션에 의한 산기관 배열 최적화로 Low cost 및 Fouling 감소

 • High packing density and fouling resistance, being suitable for MBR, sewage 
discharge water reuse and large-capacity sewage and wastewater treatment

 • Strengthened fouling resistance with the dual aeration sturcture
 (Middle and lower parts of the module)
 • Minimized installation space with high density enabled by an 8-inch module 
 of 35m2 membrane area

명칭 재질

Body, End Cap PVC

Supporter STS

접착제 우레탄수지

O-ring EPDM

침지식 중공사막 제품사양 Product Specification

ITEM G-Brane S2 G-Brane S3

Module

Model MR-MHS03A MR-MHS03A

Eff ective Area 29m2 35m2

Dimension   Ø 234 234

L1(mm) 1,653 1,976

Materials PVC, PU PVC, PU

Membrane Type Submerged Suction Microfi ltration Submerged Suction Microfi ltration

Operation Flux 15 - 45 LMH 15 - 65 LMH

Operation Pressure < 0.47 kgf/cm2 < 0.47 kgf/cm2

Operation Temp. 40 ºC 40 ºC

pH 1 -12 1 -12

Weight Dry 20 kg 20 kg

Wet 40 kg 40 kg

Membrane 

Materials PVDF (Polyvinylidene Difl uoride) PVDF (Polyvinylidene Difl uoride)

Membrane Type Hollow Fiber Hollow Fiber

Pore Size 0.1 ㎛ 0.1 ㎛

Fiber Diameter O.D Ø 1.15 / I.D Ø 0.7mm O.D Ø 1.15 / I.D Ø 0.7mm

Flow Confi guration Outside-In Outside-In

Chemical Cleaning ~ 5,000 mg/L (as NaOCl) ~ 5,000 mg/L (as NaOCl)

Top View Front View

침지식 중공사막 모듈
Submerged Module Pressurized Module 

가압식 중공사막 모듈



KOReD PRODUCT GUIDE 15KOReD PRODUCT GUIDE14

G-Membrane

G-Screen G-Filter

안정적 운영
유지보수의 편의성
Stable Operation &
Easy Maintenance

PROCESS A PROCESS B

G-MBR 수처리공정
GREEN-MEMBRANE BIO-REACTOR PROCESS

G-MBR 공법의 특징은 친환경 공정으로 생산된 고플럭스 친수성 평막을 이용하고 
내부 반송수를 여과하여 MBR공정의 안정성을 확보하며 유지보수가 편리하고 
경제성까지 고려하여 개발된 공법입니다.
G-MBR provides you with installation of high � ux hydrophilic Membranes 
manufactured environmentally friendly, the stability of  MBR process by 
the internal returned water, easy maintenance, and Economic operation.

유입/In� ow

G-Screen

응집제

Coagulant 

미세여과 스크린
Micro-� ltration Screen

방류 또는 재이용
Discharge or Reuse

• 고효율 고액분리
• 슬러지 농축 및 배출
• High-effi  ciency solid-

liquid separation
• Concentrates and 

discharges sludge

• 용존산소를 감소시켜 
무산소조의 효율적 탈질 
반응에 기여

• 내부 반송
• Contributes to the 

denitri� cation reaction 
in the anoxic tank 
by reducing the 
concentration of 
dissolved oxygen

• Internal return

• Debris의 막분리조내 농축 
방지

• 막 Fouling 감소 및 
세정주기 연장

• Prevents build-up 
of debris inside the 
membrane separation 
tank

• Reduces membrane 
fouling and extends the 
cleaning cycle

• 혼합, 교반, 응집, 여과가 
동시에 일어나는 일체형 
탈인공정

• An integrated 
dephosphorization 
process where mixing, 
stirring, coagulation 
and � ltration occur 
simultaneously

• 탈질반응
• 혐기조에 질산성 질소 
유입을 최소화함

• Denitrifi cation reaction
• Minimizes infl ow of 

nitrate nitrogen into the 
anaerobic tank

• 혐기 상태에서 미생물 內의 
인 방출을 유도

• Induces discharge 
of phosphorous 
from microbes in an 
anaerobic condition

• 유기물 제거
• 질산화 반응
• 미생물이 인을 과잉 흡수
• Removal of organic 

matter
• Nitrifi cation reaction
• Absorption of excess 

phosphorous by 
microbes

막분리조
Separation Tank

완충조
Buff er Tank G-Screen G-Filter

무산소조
Anoxic Tank

혐기조
Anaerobic Tank

호기조
Aerobic Tank



KOReD PRODUCT GUIDE 15KOReD PRODUCT GUIDE14

G-Membrane

G-Screen G-Filter

안정적 운영
유지보수의 편의성
Stable Operation &
Easy Maintenance

PROCESS A PROCESS B

G-MBR 수처리공정
GREEN-MEMBRANE BIO-REACTOR PROCESS

G-MBR 공법의 특징은 친환경 공정으로 생산된 고플럭스 친수성 평막을 이용하고 
내부 반송수를 여과하여 MBR공정의 안정성을 확보하며 유지보수가 편리하고 
경제성까지 고려하여 개발된 공법입니다.
G-MBR provides you with installation of high � ux hydrophilic Membranes 
manufactured environmentally friendly, the stability of  MBR process by 
the internal returned water, easy maintenance, and Economic operation.

유입/In� ow

G-Screen

응집제

Coagulant 

미세여과 스크린
Micro-� ltration Screen

방류 또는 재이용
Discharge or Reuse

• 고효율 고액분리
• 슬러지 농축 및 배출
• High-effi  ciency solid-

liquid separation
• Concentrates and 

discharges sludge

• 용존산소를 감소시켜 
무산소조의 효율적 탈질 
반응에 기여

• 내부 반송
• Contributes to the 

denitri� cation reaction 
in the anoxic tank 
by reducing the 
concentration of 
dissolved oxygen

• Internal return

• Debris의 막분리조내 농축 
방지

• 막 Fouling 감소 및 
세정주기 연장

• Prevents build-up 
of debris inside the 
membrane separation 
tank

• Reduces membrane 
fouling and extends the 
cleaning cycle

• 혼합, 교반, 응집, 여과가 
동시에 일어나는 일체형 
탈인공정

• An integrated 
dephosphorization 
process where mixing, 
stirring, coagulation 
and � ltration occur 
simultaneously

• 탈질반응
• 혐기조에 질산성 질소 
유입을 최소화함

• Denitrifi cation reaction
• Minimizes infl ow of 

nitrate nitrogen into the 
anaerobic tank

• 혐기 상태에서 미생물 內의 
인 방출을 유도

• Induces discharge 
of phosphorous 
from microbes in an 
anaerobic condition

• 유기물 제거
• 질산화 반응
• 미생물이 인을 과잉 흡수
• Removal of organic 

matter
• Nitrifi cation reaction
• Absorption of excess 

phosphorous by 
microbes

막분리조
Separation Tank

완충조
Buff er Tank G-Screen G-Filter

무산소조
Anoxic Tank

혐기조
Anaerobic Tank

호기조
Aerobic Tank



KOReD PRODUCT GUIDE 17KOReD PRODUCT GUIDE16

폐수의 성상에 따라 물리, 화학 및 생물학적 처리뿐만 
아니라 Membrane을 이용한 고도처리, 재이용까지 
고객의 요구에 맞게 처리합니다.

KOReD performs advanced treatment with 
membranes and wastewater re-use process 
as well as standard physical, chemical, and 
biological treatment of wastewater.

이 SYSTEM은 유기물과 동시에 탁도를 완벽히 처리함으로써 
재이용설비인 역삼투장치의 전처리가 불필요하게 되고, 
막 폐색을 방지할 수 있으므로 공정이 간단하고 설치비, 
유지관리비가 낮으며 운전이 용이합니다. 

This System is able to be a solution, it enables to treat organic material and turbidity simultaneously, and it does 
not need the pretreatment of RO membranes for reusing system, Also this prevents clogging of membrane, 
simple process, low maintenance cost, and easy to operation system.

폐수재이용 시스템 Wastewater Treatment System & Reclamation System

❖ System Flow for Reclamation System

Item Inlet Outlet

pH 1-3 6-7

Cu 80 0.01이하

BOD 50 0.5

Conductivity 3500 70

Turbidity 30 0

ex) “L”company (PCB wastewater 2,800㎥/day Reuse)

Wastewater

MBR

R/O

Reuse
(공업용수)

처리수질  Quality of Treated Water

최근 강화된 하수처리 수질기준에 만족합니다.

It is satis� ed with the recent enhanced sewage treatment quality standards.

공법의 성능 Performance

❖ 오염물질 농도 및 처리효율 (G-MBR)

구분(㎎/ℓ)
Category

오염물질농도(㎎/L)
Polluted Material Concentration

처리효율
Treatment E�  ciency

*방류수
* Discharge Water

유입수
Inlet Raw Water

처리수
Treated Water (%) 기준(㎎/L)

BOD 139.59 1.33(1.11) 97.20(99.33) Under   5

CODCr 236.47 4.11(2.95) 96.65(98.93) Under 20

CODMn 67.12 3.52(3.18) 90.74(96.08) Under 20

SS 124.19 0.11(0.00) 99.80(100.00) Under 10

T-N 20.23 6.45(7.68) 65.86(68.36) Under 20

T-P 2.19 0.03(0.01) 98.20(99.60) Under 0.2

새로운 공법 기술 개발을 통해 설치 면적과 비용을 절감하며, 용이한 유지관리 및 효율적인 시스템을 구현합니다.

The required installation area and cost are reduced through the technological development of a new process. 
Maintenance is easy and convenient and the system is e�  cient.

경제성 및 안정성 Economic Aspects and Stability

고농도 바이오 폐수 처리 공정 Bio Wastewater Treatment Process

BWW IN
(바이오폐수)

PWW IN
(일반폐수)

EFFLUENT
(방류)

BWW STOR. BASIN
(고농도 유량조정조)

PWW STOR. BASIN
(일반폐수 저장조)

D.A.F
(가압부상조)

ANOXIC  
BASIN

(무산소조)

AERATION
 BASIN
(호기조)

MBR 
BASIN

(막분리조)

ANAEROBIC 
SLUDGE REACTOR

(혐기소화조)

NH3-STRIPPER
(암모니아 탈기탑)

❖ Operating Flux

안정적 운영  Stable Operation

침지형 평막을 적용하여 화학세정 없이 10개월 이상 운전 실현합니다.

It can be operated for over 10 months without the need for chemical cleaning with the aplication of submerged 
� at sheet membrane.  

(Unit : LMH) (Unit : cmHg)(Unit : LMH) (Unit : cmHg)

❖ Operating Pressure

G-MBR 특장점

ADVANCED SEWAGE & WASTEWATER 
TREATMENT SYSTEM Wastewater Treatment & Reclamation System

For Electronics



KOReD PRODUCT GUIDE 17KOReD PRODUCT GUIDE16

폐수의 성상에 따라 물리, 화학 및 생물학적 처리뿐만 
아니라 Membrane을 이용한 고도처리, 재이용까지 
고객의 요구에 맞게 처리합니다.

KOReD performs advanced treatment with 
membranes and wastewater re-use process 
as well as standard physical, chemical, and 
biological treatment of wastewater.

이 SYSTEM은 유기물과 동시에 탁도를 완벽히 처리함으로써 
재이용설비인 역삼투장치의 전처리가 불필요하게 되고, 
막 폐색을 방지할 수 있으므로 공정이 간단하고 설치비, 
유지관리비가 낮으며 운전이 용이합니다. 

This System is able to be a solution, it enables to treat organic material and turbidity simultaneously, and it does 
not need the pretreatment of RO membranes for reusing system, Also this prevents clogging of membrane, 
simple process, low maintenance cost, and easy to operation system.

폐수재이용 시스템 Wastewater Treatment System & Reclamation System

❖ System Flow for Reclamation System

Item Inlet Outlet

pH 1-3 6-7

Cu 80 0.01이하

BOD 50 0.5

Conductivity 3500 70

Turbidity 30 0

ex) “L”company (PCB wastewater 2,800㎥/day Reuse)

Wastewater

MBR

R/O

Reuse
(공업용수)

처리수질  Quality of Treated Water

최근 강화된 하수처리 수질기준에 만족합니다.

It is satis� ed with the recent enhanced sewage treatment quality standards.

공법의 성능 Performance

❖ 오염물질 농도 및 처리효율 (G-MBR)

구분(㎎/ℓ)
Category

오염물질농도(㎎/L)
Polluted Material Concentration

처리효율
Treatment E�  ciency

*방류수
* Discharge Water

유입수
Inlet Raw Water

처리수
Treated Water (%) 기준(㎎/L)

BOD 139.59 1.33(1.11) 97.20(99.33) Under   5

CODCr 236.47 4.11(2.95) 96.65(98.93) Under 20

CODMn 67.12 3.52(3.18) 90.74(96.08) Under 20

SS 124.19 0.11(0.00) 99.80(100.00) Under 10

T-N 20.23 6.45(7.68) 65.86(68.36) Under 20

T-P 2.19 0.03(0.01) 98.20(99.60) Under 0.2

새로운 공법 기술 개발을 통해 설치 면적과 비용을 절감하며, 용이한 유지관리 및 효율적인 시스템을 구현합니다.

The required installation area and cost are reduced through the technological development of a new process. 
Maintenance is easy and convenient and the system is e�  cient.

경제성 및 안정성 Economic Aspects and Stability

고농도 바이오 폐수 처리 공정 Bio Wastewater Treatment Process

BWW IN
(바이오폐수)

PWW IN
(일반폐수)

EFFLUENT
(방류)

BWW STOR. BASIN
(고농도 유량조정조)

PWW STOR. BASIN
(일반폐수 저장조)

D.A.F
(가압부상조)

ANOXIC  
BASIN

(무산소조)

AERATION
 BASIN
(호기조)

MBR 
BASIN

(막분리조)

ANAEROBIC 
SLUDGE REACTOR

(혐기소화조)

NH3-STRIPPER
(암모니아 탈기탑)

❖ Operating Flux

안정적 운영  Stable Operation

침지형 평막을 적용하여 화학세정 없이 10개월 이상 운전 실현합니다.

It can be operated for over 10 months without the need for chemical cleaning with the aplication of submerged 
� at sheet membrane.  

(Unit : LMH) (Unit : cmHg)(Unit : LMH) (Unit : cmHg)

❖ Operating Pressure

G-MBR 특장점

ADVANCED SEWAGE & WASTEWATER 
TREATMENT SYSTEM Wastewater Treatment & Reclamation System